ETL SEMKO

FCCID. : 1I88AG320 Report No.: EME-060720
Page 1 of 117

EMC
TEST REPORT

Report No. : EME-060720
M odé No. : AG-320
Issued Date : July 3, 2006

Applicant : ZyXEL Communications Cor poration
No. 6, Innovation Rd. I, Science-Based I ndustrial Park,
Hsin-Chu, Taiwan

Test By . Intertek Testing Services Taiwan Ltd.
No. 11, Lane 275, Ko-Nan 1 Street, Chia-Tung L1,
Shiang-Shan District, Hsinchu City, Taiwan

Thistest report consists of 117 pagesin total. It may be duplicated completely
for legal use with the allowance of the applicant. It shall not be reproduced
except in full, without the written approval of Intertek Laboratory. The test
result(s) in this report only applies to the tested sample(s).

Project Engineer Reviewed By

Y.
[/ Ve /4 '
v )

Kevin Chen Jerry Liu




Nlde=d ETL SEMKO

FCCID. : I88AG320 Report No.: EME-060720

Page 2 of

Table of Contents

SUMMEANY OF TESES......eeiteitietieieee ettt sttt e et bbb e e e e e e sne b 5
1. General INFOMMELION .......cooveieirierieet e bbb ne e e sne e 6
1.1 Identification Of the EUT .......ooiiiiieeeec e 6
1.2 Additional information about the EUT ... 6
1.3 ANENNATESCIIPLION.......eeeieeieerteeie ettt nnenne e 7
1.4 PeripheralS @QUIPIMENT ......c..oiiiiiieeeee et 7
2. TESt SPECITICALIONS ...ttt sttt b e bbbt e e e et nenne s 8
2.1 TESE SEANAAIT. ...ttt 8
2.2 OPEratioN MOUE........oiueiiieiieiieeesie ettt b e sn et saeenesse e s 8
2.3 TESE EUIPIMENE ...ttt sb et b e sb e e e e e nn e e nnas 9
3. Minimum 6dB Bandwidth test (FCC 15.247) .......cccooeiireierieeeereese s 10
3.1 Operating ENVITONIMENT.........coiiiiieieieriesie st e e snesre e 10
3.2 TESE SEtUP & PIrOCEAUNE. .....c.eieeieieeeee ettt nenre s 10
3.3 Measured data of Minimum 6dB Bandwidth test results............ccoceveveiinenennne 10
4. Maximum Output POWer teSt (FCC 15.247) ...cueeueeieeierierieneeee e 17
4.1 Operating ENVIFONMENT.......c.oiiiireeeeeeie et sn e e e 17
4.2 Test SEtUP & PrOCEAUIE........ccueieiieieieeeete ettt nn e e 17
4.3 Measured data of Maximum Output Power test results...........ccooeveverirenenennens 17
5. RF Antenna Conducted SPUMOUS TESL........c.ceieierierieriesiesieees s 18
5.1 Operating ENVITONIMENT.........coiiiiieieieriese sttt sr et e e s e e e 18
5.2 TESE SELUP & PIrOCEAUNE. ..ottt nre s 18
5.3 Measured data of the highest RF Antenna Conducted Spurious test result .......... 18
6. Radiated EMiSSION tESt (FCC 15.247) ..ot 37
6.1 OPErating ENVIFONIMENT.........oiiieiereieieieee sttt seesb e e e e sne e 37
6.2 TESt SEUP & PrOCEAUNE......c.eieitirieeieeieei ettt nre s 37
6.3 EMISSION [HMITS.....iiiiiiiitieieeeee et 38
6.4 Radiated Spurious emisSSioN teSE data..........cccervererirereeeeeese e 39
6.4.1 Measurement results: frequencies equal to or lessthan 1 GHz.......................... 39
6.4.2 Measurement results: frequency above 1GHZ ..........ccccooeviiineninenieesesee 40
7. Power Spectrum Density test (FCC 15.247) .....ocueiiieiiieieneeeeee e 46
7.1 Operating ENVIFONIMENT.........ciuiiirerieeieeerie et sre e b e e se e e e e sre e 46

7.2 TeSt SEUP & PrOCERAUNE......c.eeeitirieeieeiiet ettt nre s 46

117



Nlde=d ETL SEMKO

FCCID. : 188AG320 Report No.: EME-060720
Page 3 of 117
7.3 Measured data of Power Spectrum Density test results.........cccooevenerencneneenen 46
8. Emission on the band edge (FCC 15.247).......cccoviiiienireeeeesese e 53
8.1 Operating ENVITONIMENT.........coiieiieieiertese sttt e e seesne e 53
8.2 TESt SEtUP & PrOCEAUNE. .....c.uiiiieeeeie ettt nre s 53
B.3TESE RESUIL ...ttt 54
8.3.1 ConduCted METNOU .........coeeieiiierese e 54
8.3.2 Radiated MEIhOU .........cueiuiieirieieeer et 62
9. Peak Output POWer teSt (FCC 15.407) ..c..eiueeieieeerie ettt 63
9.1 Operating ENVITONIMENT.........coiiieieierierese et sre st sre e e e e e e 63
0.2 TESE SEtUP & PIrOCEAUNE. ..ottt bbbt sn e nre s 63
SR B I 0 SO 63
9.4 Measured data of Maximum Output Power test results..........ccceeererenerenenennns 63
10. Power Spectrum Density test (FCC 15.407) .....ooirirerenininieieeeseesee s 74
10.1 Operating ENVIFONMENT.........coiiirierieeeeeie et sr e see e sre e enes 74
10.2 TESt SEtUP & PrOCEAUNE. ... .cueieiiieeieeeee ettt e 74
10.3 Measured data of Power Spectrum Density test results..........ccooevervrenenenenne. 75
11. Peak excursion to average ratio test (FCC 15.407) .....ccvvererereeieenieresie e 85
11.1 Operating ENVIFONMIENE.........ciuieuieieeeeeeeesee e ste e s sie e e s sbe st ssesse e seeneenes 85
11.2 TeSt SEUP & PrOCEAUIE.........eiveeieeieeieeieree sttt 85
11.3 Measured data of Peak excursion to average ratio test results..........ccocevereeeenee. 86
12. Radiated Emission test (FCC 15.205 & 15.209) .......ccceeuerererierenieniseeeesee e 96
12.1 Operating ENVIFONIMENT.........coiiirerieieeeie et ss e se e ene s 96
12.2 TeSt SEtUP & PrOCEAUNE. ... .cuiiieieeieeeee ettt 96
12.3 EMISSION HMITS....tiiiiiiiieieieesie et 97
12.4 Radiated Spurious emisSSioN teSE data..........cccevvererererenireeieee s 98
12.4.1 Measurement results: frequencies equal to or lessthan 1 GHz........................ 98
12.4.2 Measurement results: frequency above 1GHZ ...........cccoeiivininicieccreee 99
13. Emission on the band edge 8FCC 15.205 .........ccoirireeieienese e 108
13.1 Operating ENVIFONMENT.........cciiirereeieieie ettt s e e s e e 108
13.2 TeSt SEtUP & PrOCEOUE. ... .c.eiitieieeiieeee ettt 108
13.3TESE RESUIL ...ttt 109
13.3.1 Conducted MELNOD. .........cceieiiieeieeeeeeee e 109
12.3.2 Radiated MEthOd ........cc.coieieiiiieresiee e 113
14. Power Line Conducted Emission test 8FCC 15.207 .......cccoovverenenenenieeienenieniens 114

14.1 Operating ENVIFONMENT.........coeiirireeieieie et re e sae e 114



Nlde=d ETL SEMKO

FCCID. : 1I88AG320 Report No.: EME-060720
Page 4 of 117

14.2 TeSt SEtUP & PrOCEOUNE. ... .cuiieiiieeieeeeee ettt 114
143 EMISSION HIMIT .ot 115
14.4 Uncertainty of Conducted EMISSION .......cccoerieriirereninieeeseesesie e 115

14.5 Power Line Conducted Emission teSt data.........oooveeeeeeeeeeeeee 116



FCCID. : I88AG320

Summary of Tests

ETL SEMKO

Report No.: EME-060720
Page 5 of 117

802.11a/g Wireless PCI Adapter -Model: AG-320
FCC ID: 188AG320

1. 802.11b+g (2412-2462MHz)

Test Reference Results
Minimum 6dB Bandwidth test 15.247(a)(2) Pass
Maximum Output Power test 15.247(b) Pass
Radiated Spurious Emission test 15.205, 15.209 Pass
Power Spectrum Density test 15.247(e) Pass
Emission on the Band Edge test 15.247(d) Pass
RF Antenna Conducted Spurious test 15.247(c) Pass
AC Power Line Conducted Emission test 15.207 Pass
2. 802.11a (5180-5240MHz, 5260-5320MHz, 5745-5825MH2z)

Test Reference Results
Peak output power test 15.407 (a)(1)/(2)/(3) Pass
Power Spectrum Density test 15.407 (8)(1)/(2)/(3) Pass
Peak excursion to average ratio test 15.407(a)(6) Pass
Radiated spurious emission test ig:ggg(b)(l)/(Z)/B), Pass
AC line conducted emission test ig:ggz(b)(@ Pass
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1. General information

1.1 Identification of the EUT

Applicant : ZyXEL Communications Corporation
Product : 802.11a/g Wireless PCI Adapter
Model No. : AG-320

FCCID. : 18BAG320

Frequency Range 1. 2412 MHz ~ 2462 MHz

2.5180 MHz ~ 5320 MHz
3. 5745 MHz ~ 5825 MHz
Channel Number : 1. 11Channels for 2412 MHz ~ 2462 MHz
(802.11 atb+g) 2. 8Channelsfor 5180 MHz ~ 5320 MHz
3. 5Channels for 5745 MHz ~ 5825 MHz

Frequency of Each Channel : 1. 2412 MHz + 5k MHz, k=0~10

(802.11 at+b+q) 2. 5180 MHz + 20k MHz, k=0~7
3. 5745 MHz + 20k MHz, k=0~4

Type of Modulation : DSSS, OFDM

Rated Power : DC 3.3V from Notebook PC

Power Cord - N/A

Sample Received > June 13, 2006

Test Date(s) : June 13, 2006 ~ Jun. 23, 2006

FCC Part 15 B report has been issued for this EUT.

1.2 Additional infor mation about the EUT

The EUT is an 802.11a/g Wireless PCI Adapter, and was defined as information technology
equipment.

The EUT meets special requirements for full modular approval on FCC Public Notice DA
00-1407 and the device isonly for OEM integrator, please refer the test result in this report.

For more detail features, please refer to User's manual as file name “ Installation guide.pdf”.
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The antenna is affixed to the EUT using a unique connector, which allows for replacement of
a broken antenna, but DOES NOT use a standard antenna jack or electrical connector.

Antenna 1l
Antenna No.

Antenna Gain

Antenna Type
Connector Type :

Antenna 2
Antenna No.

Antenna Gain

Antenna Type
Connector Type

C034-650521-A

: 1. 2dBi (2.4GHz ~ 2.5GHz)
2. 2.2dBi (4.9GHz ~ 5.825GHz)

: Dipole antenna.

SMA Reverse

C034-510506-A

. 1. 2dBi (2.4GHz ~ 2.5GH?2)
2. 3dBi (4.9GHz ~ 5.825GH?)

: Dipole antenna.
: SMA Reverse

1.4 Peripherals equipment

Peripherals | Manufacturer | Product No. Serial No. FCCID
Moniter Beng FPS57  |99L63726A132600064TAABAL oo POC
Approved

i FCC DoC

Keyborad Logitech Y-BF37 MCT32000523 Approved
PRINTER HP DeskJet 400 SG5CQ170C0 FCC DoC
Approved

Mouse | LOGITECH | M-S34 LZA82706831 FCC DoC
Approved

Printer | Dynalink | V1456VQE 00V 230A00051494 FCC DoC
Approved

FCC DoC

PC Compag N/A N/A AREyoves
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2. Test specifications
2.1 Test standard

The EUT was performed according to the procedures in FCC Part 15 Subpart C Section §
15.205 §15.207 §15.209 §15.247 and ANSI C63.4/2003.

The test of radiated measurements according to FCC Part15 Section 15.33(a) had been
conducted and the field strength of this frequency band were all meet limit requirement, thus
we evaluate the EUT pass the specified test.

The EUT was performed according to the procedures in FCC Part 15 Subpart E Section §
15207 §15.209  §15.407 and ANSI C63.4/2001.

The AC power conducted emissions was invested over the frequency range from 0.15MHz to
30MHz using areceiver bandwidth of 9kHz. (15.207 paragraph)

Radiated emissions were invested cover the frequency range from 30MHz to 1000MHz using
areceiver RBW of 120kHz record QP reading, and the frequency over 1GHz using a
spectrum analyzer RBW of 1IMHz and 10Hz VBW record Average reading. (15.209
paragraph), the Peak reading recorded also on the report.

The test of radiated measurements according to FCC Part15 Section 15.33(a) had been
conducted and the field strength of this frequency band were all meet limit requirement, thus
we evaluate the EUT pass the specified test.

The EUT setup configurations please refer to the photo of test configuration in item.

2.2 Operation mode

The EUT was supplied with 3.3V dc from Notebook PC and it was running in operating
mode.

Plug the EUT into Notebook viaa PCMCIA to CF Card Simulator. Power on the notebook
then run the test program “ZD12X Evalution Tool”.

The EUT was transmitted continuously during the test.
With individual verifying, the maximum output power was found at 1Mbps data rate for
802.11b mode, 6Mbps data rate for 802.11g mode and 6Mbps data rate for 802.11a mode. The

final tests were executed under these conditions and recorded in this report individually.

After verifying two antennas (Antenna 1 and Antenna 2). The worst adapter was found in
Antenna 1.
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2.3 Test equipment
Equipment Brand Frequency range | Model No. I ntelr\'ilf D Neégt(éal '
EMI Test Receiver | Rohde & Schwarz | 9kHz~2.75GHz ESCS 30 EC303 | 04/17/2007
EMI Test Receiver | Rohde & Schwarz | 20Hz~26.5GHz ESMI EC317 | 08/07/2006
Spectrum Analyzer | Rohde & Schwarz 9kHz~30GHz FSP 30 EC353 | 07/24/2006
Spectrum Analyzer | Rohde & Schwarz 20Hz~40GHz FSEK 30 EC365 | 11/01/2006
Horn Antenna SCHWARZBECK | 1GHz~18GHz |BBHA9120D| EC371 | 12/22/2007
Horn Antenna SCHWARZBECK | 14GHz~40GHz | BBHA 9170 | EC351 | 07/08/2007
Bilog Antenna SCHWARZBECK 25MHz~2GHz VULB 9168 EC347 12/23/2007
Pre-Amplifier MITEQ 100MHz~26.5GHz 919981 EC373 | 02/11/2007
PovV\Yei?:/Ib:tne? /Pgsor Anritsu 100MHz~18GHz m;zzi%ﬁ EC396 | 11/10/2006
Controller HDGmbH N/A CM 100 EP346 N/A
Antenna Tower HDGmbH N/A MA 240 EP347 N/A
LISN Rohde & Schwarz | 9KHz~30MHz ESH3-Z5 EC344 | 01/13/2007

Note: 1. The above equipments are within the valid calibration period.
2. The test antennas (receiving antenna) are calibration per 3 years.
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3.1 Operating environment

Temperature: 25
Relative Humidity: 60 %
Atmospheric Pressure:. 1023  hPa

3.2 Test setup & procedure

The minimum 6dB bandwidth per FCC §15.247(a)(2) was measured using a 50 ohm
spectrum analyzer with the resolutions bandwidth set at 100kHz, the video bandwidth set at
100kHz, and the SPAN>>RBW. The test was performed at 3 channels (lowest, middle and
highest channel). The minimum 6-dB modulation bandwidth isin the following Table.

3.3 Measured data of Minimum 6dB Bandwidth test results

Test Mode: 802.11b(DSSS M odulation) operating mode

Channel Frequency (MHz) | Bandwidth (MHz) Limit

1 (lowest) 2412 10.12 500kHz

6 (middle) 2437 10.16 500kHz

11 (highest) 2462 9.68 500kHz

Test Mode: 802.11g(OFDM M odulation) operating mode

Channel Frequency (MHz) | Bandwidth (MH2z) Limit

1 (lowest) 2412 16.60 500kHz

6 (middle) 2437 16.60 500kHz

11 (highest) 2462 16.60 500kHz

Please see the plot below.
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Max/Ref Lvl Delta 2 [T1] RBW 100 kHz dB
20 dBm 1.74 dB VBW 100 kHz
2 dBm 10.12000000 MHz SWT 5 ms dBm
20
22 dB|Offset Yo l[T1] dBm
GHz
10 -
22 (TTT] aB
. M ML Mz
o2l L. 483 dBm AL i i oBm
\ GHz
-10
2DJL J\
-30
-40
-50
-60
-70
-80
Center 2.412 GHz 2 MHz, Span 20 MHz
Title: 6dB Bandwidth

Comment A: Channel 01 at 802.11b mode
Date: 16.JUN.2006 09:21:38
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Max/Ref Lvl Delta 2 [T1] RBW 100 kHz  RF Att 10 dB
<%%> 20 dBm 1.59 B VBW 100 kHz
2 dBm 10.16000000 MHz SWT 5 ms Unit dBm
20
22 dB|Offset Yo lIT1] -0[.03 dB| g
2.43192000 GHz
10 : 71T I 59 OB
LJLJLJ\ﬂvAJLJR f«KJLdLﬁ“AWA\ 2 10.16000p00 MHz
8_01 1.4583 dBm &w 7 1 k£¢i P50 oM

S |

M/ 43649800 GHz

_20 /ﬂ

\

-30

40

-50

-60

-70

-80

Center 2.437 GHz 2 MHz/

Title: 6dB Bandwidth
Comment A: Channel 06 at 802.11b mode
Date: 16.JUN.2006 09:30:38

Span 20 MHz
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Max/Ref Lvl Delta 2 [T1] RBW 100 kHz RF Att 10 dB
20 dBm 1.13 dB VBW 100 kHz
2 dBm 9.68000000 MHz SWT 5 ms Unit dBm
20
22 dB|Offset vo|rT1] -0[.08 dB| g
2.45740000 GHz
10 LAVﬁAi TT] T 19 dB
1 f“AvAJLJMk 9.68000000 MHz
2
D_Dl 1.351 dBm -,-aw"«l - vA‘L"\rn“hl P

W

GHz

&Aiiigaama

<

-20

-30

40

-50

-60

-70

-80

Center 2.4B62 GHz

Title:
Comment A:
Date:

BdB Bandwidth
Channel 11 at
16.JUN. 2006

2 MHz/

802.11b mode

09:33:58

Span 20 MHz
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Test Mode: 802.11g(OFDM M odulation) operating mode
Max/Ref Lvl Delta 2 [T1] RBW 100 kHz RF Att 10 dB
20 dBm 0.53 dB VBW 100 kHz
2 dBm 16.60000000 MHz SWT 5 ms Unit dBm
20
22 dB|Offset Yo l[T1] _7.58 dBm
2.40368p000 GHz
1o 2 [TTT] 053 dB
1|6 .60000p00 MHz
0 vi k799 -0.98 dBm
WW\]\J/W\/\MM {U\MA/"\,\MA»WM M"L@M%D GHz
D1 —§ﬁ983 dBm / §
-10

L

/’

-30

-40

-50

-60

-70

-80

Center 2.412 GHz

Title: 6dB Bandwidth

2 MHz~

Comment A: Channel 01 at 802.11g mode

Date: 16.JUN. 2008

09:40:01

Span 20 MHz
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Max/Ref Lvl Delta 2 [T1] RBW 100 kHz RF Att 10 dB
20 dBm 0.86 dB VBW 100 kHz
2 dBm 16.60000000 MHz SWT 5 ms Unit dBm
20
22 dB|Offset vo|rT1] -5(.98 dB| g
2.42868000 GHz
10 2 TTT] 0[ 85 B
] 1|6 . 60000000 MHz
. Y, — X " Vi1 0l.s8 dB
0 AT FATT IV T =iy WWVMWNJWW\NW .
VMW fu 2 43241482 GHz
L D1 -%.|023 dBm v W
-10
-20=A
M N
-30
-40
-50
-60
-70
-80
Center 2.437 GHz 2 MHz~ Span 20 MHz
Title: 6dB Bandwidth

Comment A: Channel 0B at 802.11g mode
Date: 16.JUN.2006 09:45:04
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Max/Ref Lvl Delta 2 [T1] RBW 100 kHz RF Att 10 dB
20 dBm 0.29 dB VBW 100 kHz
2 dBm 16.60000000 MHz SWT 5 ms Unit dBm
20
22 dB|Offset Yo lIT1] -8(.97 dB| p
2.45368000 GHz
10 2 TTT] 029 B
116.60000000 MHz
0 Vi l{T11 -2 49 dBm
4 830 GH
éﬂpUUﬂf“MWWA"VVHA’VV\’”Vb**r“V“NW rUVKUMAWMMMVNMXQNUV“AJghmﬁﬁibﬁ@ “
710—01 -&.1483 dBm v 7y
2DHFVI \\V\
-30
-40
-50
-60
-70
-80
Center 2.4B2 GHz 2 MHz~ Span 20 MHz
Title: 6dB Bandwidth

Comment A: Channel 11 at 802.11g mode
Date: 16.JUN.2006 09:47:35
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4. Maximum Output Power test (FCC 15.247)
4.1 Operating environment

Temperature: 25

Relative Humidity: 5 %
Atmospheric Pressure:. 1023  hPa

4.2 Test setup & procedure

The power output per FCC §15.247(b) was measured on the EUT using a 50 ohm SMA cable
connected to peak power meter via power sensor. Power was read directly and cable loss
correction (2 dB) was added to the reading to obtain power at the EUT antennaterminals. The
test was performed at 3 channels (lowest, middle and highest channel).

4.3 Measured data of Maximum Output Power test results

Test Mode: 802.11b(DSSS M odulation) operating mode

_ Conducted Peak Output o
Cramel | | @ | ey o (@B
(dBm) (mW)
1 (lowest) 2412 2 16.81 19.39 86.90 30
6 (middle) 2437 2 16.75 19.41 87.30 30
11 (highest) 2462 2 16.58 18.89 77.45 30
Remark:
Conducted Peak Output Power = Reading + C.L.
Test Mode: 802.11g(OFDM M odulation) oper ating mode
_ Conducted Peak Output o
Cramel | | @ | ey o (@B
(dBm) (mW)
1 (lowest) 2412 2 20.64 22.51 178.24 30
6 (middle) 2437 2 20.34 23.52 22491 30
11 (highest) 2462 2 20.32 21.82 152.05 30
Remark:

Conducted Peak Output Power = Reading + C.L.
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5. RF Antenna Conducted Spurioustest
5.1 Operating environment

Temperature: 25
Relative Humidity: 58 %

5.2 Test setup & procedure

The measurements were performed from 30MHz to 25GHz RF antenna conducted per FCC
15.247 (c) was measured from the EUT antenna port using a 50ohm spectrum analyzer with
the resolution bandwidth set at 100 kHz, and the video bandwidth set at 100 kHz.

Harmonics and spurious noise must be at least 20dB down from the highest emission level
within the authorized band as measured with a 100 kHz RBW. The table below is the results
from the highest emission for each channel within the authorized band. This table was used to
determine the spurious limits for each channel.

5.3 Measured data of the highest RF Antenna Conducted Spurioustest result

The test results please see the plot below.
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Test Mode: 802.11b(DSSS M odulation) operating mode

Delta 1 [T1] RBW 100 kHz  RF Att 0 oB
Ref Lvl 61.64 dB VBW 100 kHz
12 dBm 25.62735070 MHz =~ SWT 28 ms Unit dBm
12
2B 5 f==t YT T T] 0 n
b 411
. REliZE A
5. 54735
v2 |(T1) [¥=1]
15T —T1 854 B € i
v3|(T1] 53.50 o
o0 b (38604800 GH

2

i ul
ﬂ
A |

-70

-80 -

-88

Center 2.366 GHz 11.2 MHz/ Span 112 MHz
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Max/Ref Lvl Marker 1 [T1] RBW 100 kHz RF Att 0 dB
19.8 dBm -53.18 dBm VBW 100 kHz
2 dBm 2.29541082 GHz SWT 600 ms Unit dBm
19.8
22 dB|Offset vi|rT1] -53|. 18 dBM|
2.29541[082 GHz
10
0
-10
D1 -11].86 dBm
-20
-30
-40
-50 t
60 I| AVJ'LA
-70
-80.2
Start 30 MHz 236 MHz/ Stop 2.39 GHz
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Max/Ref Lvl Marker 1 [T1] RBW 100 kHz RF Att 0 dB
19.8 dBm -58.39 dBm VBW 100 kHz
2 dBm 65.63483868 GHz SWT 5.8 s Unit dBm
19.8
22 dB|Offset vi|rT1] -58|.39 dBn| g
65.63483B68 GHz
10
0
-10
D1 -11].86 dBm
-20
-30
-40
-50
1
-60
-70
-80.2

Start 2.4835 GHz 2.25165 GHz/

Stop 25 GHz



FCCID. : I88AG320

Nlde=d ETL SEMKO

Report No.: EME-060720
Page 22 of 117

Max Ref Lvl Marker 1 [T1] RBW 100 kHz RF Att 0 dB
19.8 dBm 7.48 dBm VBIW 100 kHz
2 dBm 2.43645832 GHz SWT 15 ms Unit dBm
19.8
22 dB|Offset Y |[T1) 7|48 dBm| g
2.43645B832 GHz
10 4
| J M |
-10 v
pi _12[.52 dBm Jf '%t
-20 ’ H
-30 / \
~40 N v Il
-50 V—J‘I\/" I
-60
_70
-80.2
Center 2.437 GHz & MHz/ Span 60 MHz
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Max, Ref Lvl Marker 1 [T1] RBW 100 kHz RF Att 0 dB
19.8 dBm -65.56 dBm VB 100 kHz
2 dBm 213.45090180 MHz SWT 54 ms Unit dBm
19.8
22 dB|Offset Yi[[T1] -65/.56 dBM| m
213.45090[180 MHz
10
0
-10
bt —12).52 dBm
-20
-30
~40
-50
-60
1
LA MARASHIR NG WWWMM
_70 MW\WW
-80.2

Start 30 MHz

20.8 MHz~/

Stop 239 MHz
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Max,Ref Lvl Marker 1 [T1] RBW
19.8 dBm -53.23 dBm VB

2 dBm 4.87503206 GHz SWT

19.8
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100 kHz RF Att 0 dB
100 kHz
5.8 s Unit dBm

22 dB|Offset

Vi|[T1] -53|.23 dBm
4.87503R06 GHz

Bl —12.52 dBm

-20

-30

-40

-50 ;

ST NP NTZITIEY, (EPR N

-70

il p S s

-80.2

Start 2.4835 GHz 2.25165 GHz/

Stop 25 GHz
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Delta 1 [T1] RBW 100 kHz RF Att 0 dB
%Ref Lvl -63.90 dB VBW 100 kHz
12 dBm 21.97503006 MHz SWT 12 ms unit dBm
12 oY T c L 1
COTOTTSE 3 YT [TTT] 7733 dBm| g
IMAqH 2.462484437 GHz
0 N }Uulku | WL T -63(.90 dB
41.97503p06 MHz
Vo |rT1l -56|.56 dBm
R ISV Y. v M T 846000 GHZ
-20

-30

-40

-50

-60

-70

-80

iy

b A

-88

F1

Center 2.476 GHz 4.8 MHz/ Span 48 MHz
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Max,Ref Lvl Marker 1 [T1] RBW 100 kHz RF Att 0 dB
19.8 dBm -54 .08 dBm VBN 100 kHz
2 dBm 2.34270541 GHz SWT 600 ms Unit dBm
19.8
22 dB|Offset MRIREN -54(.08 dBm| g
2.34270p41 GHz
10
0
-10
== 12|.67 dBm
-20
-30
-40
-50 1
-60 Mwnp]w
A MWW
WMMM"“N
-70
-80.2
Start 30 MHz 236 MHz~/ Stop 2.39 GHz
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Max Ref Lvl Marker 1 [T1] RBW 100 kHz RF Att 0 dB
19.8 dBm -50.72 dBm VBIW 100 kHz
2 dBm 4.92015531 GHz SWT 5.8 s Unit dBm
19.8
22 dB|Offset Y |[T1) -50[. 72 dBm| g
4.32015631 GHz
10
0
-10
Bt —12.67 dBm
-20
-30
~40
1
-50
B0 A
A A M A Al A g AAMN
-70
-80.2
Start 2.4835 GHz 2.25165 GHz/ Stop 25 GHz
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Test Mode: 802.11g(OFDM M odulation) operating mode

Delta 1 [T1] RBW 100 kHz  RF Att 0 dB
%Ref Lvl ~46.50 dB VBW 100 kHz
12 dBm _26.19632866 MHz SWT 28 ms Unit dBm
12 o L fa I
o8 f=et YT TTT] ~TU[ B9 OBm| s
D. 416160433 GHz
0 LTI -46] 50108
5. p) z
v2 |71 ~311%87 agh
-10 0 B9993F00 GH
v3|T1) Z ~47.39 dBE
-0l 555 OB e
-30 ﬁ/

-40 M

-50

—BDI‘” u‘ A lj'~ | ”" V| Py LV

-70

-80 -

-88

Center 2.366 GHz 11.2 MHz/ Span 112 MHz
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Max/Ref Lvli Marker 1 [T1] RBW 100 kHz RF Att 0 dB
19.8 dBm -48.11 dBm VBW 100 kHz
2 dBm 2.33000000 GHz SWT 600 ms Unit dBm
19.8
22 dB|Offset vi[T1] -48). 11 dBM|
2.39000p00 GHz
10
0
-10
20T =201 89 aBm
-30
-40
A
-50
~BO lll‘.
ubjkmﬂ”Aﬂku“kw
| ahston, ARSI N
WWWJ\MW«NW WW
-70
-80.2
Start 30 MHz 236 MHz/ Stop 2.39 GHz
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Max/Ref Lvli Marker 1 [T1] RBW 100 kHz RF Att 0 dB
19.8 dBm -58.44 dBm VBW 100 kHz
2 dBm 65.72508517 GHz SWT 5.8 s Unit dBm
19.8
22 dB|Offset vi[T1] -58. 44 dB| g
6.72508p17 GHz
10
0
-10
20T =201 89 aBm
-30
-40
-50
1
- J\/\"\’/X WWW
-70
-80.2

Start 2.4835 GHz

2.25165 GHz/

Stop 25 GHz
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Max/Ref Lvl Marker 1 [T1] RBW 100 kHz RF Att 0 dB
19.8 dBm 1.18 dBm VBW 100 kHz
2 dBm 2.43243086 GHz SWT 20 ms Unit dBm
19.8
22 dB|Offset vi|rT1] 1|18 dBm|
2.43243086 GHz
10
1
0 M..,X.VJ«v. oo
-10 / \
D1 -18].82 dBm /

-20 ﬂM/
-30 A

40 AUI I
e

—EDMUAAV

-60

-70

-80.2

Center 2.437 GHz 8 MHz~

Span 80 MHz
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Max/Ref Lvl Marker 1 [T1] RBW 100 kHz RF Att 0 dB
19.8 dBm -54.52 dBm VBW 100 kHz
2 dBm 2.31905812 GHz SWT 600 ms Unit dBm
19.8
22 dB|Offset vi[T1] -54).52 dBM| m
2.31805B812 GHz
10
0
-10
72D_D1 -18[.82 dBm
-30
-40
-50
1
- W"’Iw
TR VY S Y AL ™
WWMWMMMMMM N\ el
-70
-80.2
Start 30 MHz 236 MHz/ Stop 2.39 GHz
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Max, Ref Lvl Marker 1 [T1] RBW 100 kHz RF Att 0 dB
19.8 dBm -58.52 dBm VBW 100 kHz
2 dBm 6.63483868 GHz SWT 5.8 s Unit dBm
19.8
22 dB|Offset Y [T1] -58|.52 dBm| m
6.63483B68 GHz
10
0
-10
oDl -18/.82 dBm

-30

-40

-50

—

-70

s i o P A,

-80.2

Start 2.4835 GHz 2.25165 GHz/

Stop 25 GHz
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Delta 1 [T1] RBW 100 kHz  RF Att 0 oB
%Ref Lvl -48.66 dB VBW 100 kHz
12 dBm 26.59322645 MHz SWT 12 ms Unit dBm
CESS B ECLRES R YT [TTT] =2[723 35| g
2.45738677 GHz
: L1710 40| 66 dB
A d6.59322B45 MHz
/M ’ ‘ v2 |[T1] -50[.89 dBm

-20

-30

-40

-50

-60

-70

-80

-88

2.483398000 GHz

719-1—22.232 dB

F1

Center 2.476 GHz

4.8 MHz/

Span 48 MHz
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Max, Ref Lvl Marker 1 [T1] RBW 100 kHz RF Att 0 dB
19.8 dBm -56.85 dBm VBW 100 kHz
2 dBm 2.34270541 GHz SWT 600 ms Unit dBm
19.8
22 dB|Offset Yi[T1] -56(.85 dBM| g
2.34270B41 GHz
10
0
-10
-20
L D1 -22[.23 dBm
-30
-40
-50
1
NUTEY] UESTRT A RUPITS gt Mt ettt
-70
-80.2
Start 30 MHz 236 MHz~/ Stop 2.39 GHz
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Max,Ref Lvl Marker 1 [T1] RBW 100 kHz RF Att 0 dB
@ 19.8 dBm -54.10 dBm VBW 100 kHz
2 dBm 2.48350000 GHz SWT 5.8 s Unit dBm
19.8
22 dB|Offset Yi[[T1] -54{. 10 dBm

2.48350000 GHz

-20

FD1 -22].23 dBm

-30

-40

-50

-70

NPV ¥ W Vot R VYR

-80.2

Start 2.4835 GHz 2.25165 GHz/

Stop 25 GHz



FCCID. : I88AG320

6. Radiated Emission test (FCC 15.247)
6.1 Oper ating environment
Temperature: 23

Relative Humidity: 58 %
Atmospheric Pressure: 1023  hPa

6.2 Test setup & procedure
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Report No.: EME-060720
Page 37 of 117

The Diagram below shows the test setup, which is utilized to make these measurements.

A A
ntenna
Tower
1.0~40m

Receiver

< > Antenna

EUT &
Peripherals
0.8m
Ground Plane
L1

\

\ |

I

E RF Test
Receiver

Radiated emissions were invested cover the frequency range from 30MHz to 1000MHz using
a receiver RBW of 120kHz record QP reading, and the frequency over 1GHz using a
spectrum analyzer RBW of 1IMHz and 10Hz VBW record Average reading. (15.209
paragraph), the Peak reading (IMHz RBW/VBW) recorded aso on the report.

The EUT for testing is arranged on a wooden turntable. If some peripherals apply to the EUT,
the peripherals will be connected to EUT and the whole system. During the test, al cables
were arranged to produce worst-case emissions. The signal is maximized through rotation.
The height of antenna and polarization is changing constantly for exploring for maximum
signal level. The height of antenna can be up to 4 meters and down to 1 meter.
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The measurement for radiated emission will be done at the distance of three meters unless the
signal level istoo low to measure at that distance. In the case of the reading under noise floor,
a pre-amplifier is used and/or the test is conducted at a closer distance. And then all readings
are extrapolated back to the equivalent 3 meter reading using inverse scaling with distance.

The EUT test configuration, please refer to the “ Spurious set-up photo.pdf”.

6.3 Emission limits

The spurious Emission shall test through the 10th harmonic. In addition, radiated emissions
which fall in the restricted bands, as defined in §15.205(a), must also comply with the
radiated emission limits specified in §15.209(a).

Frequency Limits
(MH2) (dBuy V/m@3m)
30-88 40
88-216 435
216-960 46
Above 960 54

Remark:

1. In the above table, the tighter limit applies at the band edges.

2. Distance refers to the distance in meters between the measuring instrument antenna
and the closed point of any part of the device or system

Uncertainty was calculated in accordance with NAMAS NIS 81.
Expanded uncertainty (k=2) of radiated emission measurement is 4.98 dB.
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6.4 Radiated spurious emission test data
6.4.1 Measurement results: frequencies equal to or lessthan 1 GHz

The test was performed on EUT under 802.11a, 802.11b and 802.11g continuously
transmitting mode. Channel low, middle and high were verified. The worst case occurred at
802.11b Tx low channel.

EUT :AG-320
Worst Case : 802.11b Tx low channel
Antenna | Freq. Receiver Corr. Reading | Corrected | Limit Margin
Polariz. Factor Level @3m
(V/H) (MHz) | Detector | (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB)
\% 31.940 QP 12.60 13.14 25.74 40.00 -14.27
\% 220.120 QP 12.08 16.80 28.88 46.00 -17.12
\% 392.780 QP 16.40 8.78 25.18 46.00 -20.82
\% 527.610 QP 19.46 6.52 25.98 46.00 -20.02
\% 659.530 QP 21.50 12.35 33.85 46.00 -12.15
\% 737.130 QP 22.74 8.10 30.84 46.00 -15.16
H 113.420 QP 10.54 9.54 20.08 43.50 -23.43
H 220.120 QP 11.63 17.87 29.50 46.00 -16.51
H 227.880 QP 11.63 16.53 28.16 46.00 -17.85
H 236.610 QP 11.74 12.99 24.73 46.00 -21.27
H 263.770 QP 12.88 10.72 23.60 46.00 -22.40
H 791.450 QP 23.52 7.14 30.66 46.00 -15.34
Remark:

1. Corr. Factor = Antenna Factor + Cable Loss
2. Corrected Level = Reading + Corr. Factor
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6.4.2 M easurement results: frequency above 1GHz
EUT :AG-320
Test Condition : 802.11bTx at channel 1
Frequency | Spectrum | Antenna | Preamp |Correction| Reading | Corrected | Limit Margin
Anayzer | Polariz. Factor Level @3m
(MHz) | Detector | (H/V) (dB) (dB/m) | (dBuV) |(dBuv/m) |(dBuVv/m) (dB)
4824.00 PK \% 36.07 37.77 52.93 54.63 74 -19.37
4824.00 AV \ 36.07 37.77 50.72 52.42 54 -1.58
4824.00 PK H 36.07 37.77 42.01 43.71 54 -10.29
Remark:
1.Corrected Level = Reading Level + Correction Factor  Preamp

2.Correction Factor = Antenna Factor + Cable Loss
3. The frequency measured ranges from 1GHz to 25GHz.The data value listed above
which is higher than the noise floor, the others please refer to noise floor level.

Noise floor levd is:

For PK:

1GHz-3GHz: 20dBuV
3GHz-14GHz: 27dBuv
14GHz-26.5GHz: 39dBuV

For AV:

1GHz-3GHz: 10dBuV
3GHz-14GHz: 16dBuV
14GHz-26.5GHz: 28dBuV
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EUT :AG-320
Test Condition : 802.11b Tx at channel 6
Frequency | Spectrum | Antenna | Preamp |Correction| Reading | Corrected | Limit Margin
Anayzer | Polariz. Factor Level @3m
(MHz) | Detector | (H/V) (dB) (dB/m) | (dBuV) |(dBuV/m) | (dBuV/m) (dB)
4874.00 PK \% 36.07 37.77 53.82 55.52 74 -18.48
4874.00 AV \% 36.07 37.77 51.46 53.16 54 -0.84
4874.00 PK H 36.07 37.77 41.39 43.09 54 -10.91
Remark:
1.Corrected Level = Reading Level + Correction Factor  Preamp

2.Correction Factor = Antenna Factor + Cable Loss
3. The frequency measured ranges from 1GHz to 25GHz.The data value listed above
which is higher than the noise floor, the others please refer to noise floor level.

Noise floor levdl is:

For PK:

1GHz-3GHz: 20dBuV
3GHz-14GHz: 27dBuv
14GHz-26.5GHz: 39dBuV

For AV:

1GHz-3GHz: 10dBuV
3GHz-14GHz: 16dBuV
14GHz-26.5GHz: 28dBuV
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EUT :AG-320
Test Condition : 802.11b Tx at channel 11
Frequency | Spectrum | Antenna | Preamp |Correction| Reading | Corrected | Limit Margin
Anayzer | Polariz. Factor Level @3m
(MHz) | Detector | (H/V) (dB) (dB/m) | (dBuV) |(dBuv/m) |(dBuV/m) (dB)
4924.00 PK \ 36.07 37.77 52.36 54.06 74 -19.94
4924.00 AV \% 36.07 37.77 49.8 515 54 -2.5
4924.00 AV H 36.07 37.77 42.39 44.09 54 -9.91
Remark:
1.Corrected Level = Reading Level + Correction Factor  Preamp

2.Correction Factor = Antenna Factor + Cable Loss
3. The frequency measured ranges from 1GHz to 25GHz.The data value listed above
which is higher than the noise floor, the others please refer to noise floor level.

Noise floor level is:

For PK:

1GHz-3GHz: 20dBuV
3GHz-14GHz: 27dBuV
14GHz-26.5GHz: 39dBuV

For AV:

1GHz-3GHz: 10dBuV
3GHz-14GHz: 16dBuV
14GHz-26.5GHz; 28dBuV
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EUT :AG-320
Test Condition : 802.11g Tx at channel 1
Frequency | Spectrum | Antenna | Preamp |Correction| Reading | Corrected | Limit Margin
Anayzer | Polariz. Factor Level @3m
(MHz) | Detector | (H/V) (dB) (dB/m) | (dBuV) |(dBuv/m) |(dBuV/m) (dB)
4824.00 PK \% 36.07 37.77 45.61 47.31 54 -6.69
Remark:
1.Corrected Level = Reading Level + Correction Factor  Preamp

2.Correction Factor = Antenna Factor + Cable Loss
3. The frequency measured ranges from 1GHz to 25GHz.The data value listed above
which is higher than the noise floor, the others please refer to noise floor level.

Noise floor level is:

For PK:

1GHz-3GHz: 20dBuV
3GHz-14GHz: 27dBuV
14GHz-26.5GHz: 39dBuV

For AV

1GHz-3GHz: 10dBuV
3GHz-14GHz: 16dBuV
14GHz-26.5GHz: 28dBuV
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EUT :AG-320
Test Condition : 802.11g Tx at channel 6
Frequency | Spectrum | Antenna | Preamp |Correction| Reading | Corrected | Limit Margin
Anayzer | Polariz. Factor Level @3m
(MHz) | Detector | (H/V) (dB) (dB/m) | (dBuV) |(dBuV/m) | (dBuV/m) (dB)
4874.00 PK \% 36.07 37.77 56.93 58.63 74 -15.37
4874.00 AV V 36.07 37.77 43.86 45.56 54 -8.44
4874.00 PK H 36.07 37.77 41.9 43.6 54 -10.4
Remark:
1.Corrected Level = Reading Level + Correction Factor  Preamp

2.Correction Factor = Antenna Factor + Cable Loss
3. The frequency measured ranges from 1GHz to 25GHz.The data value listed above
which is higher than the noise floor, the others please refer to noise floor level.

Noise floor levdl is:

For PK:

1GHz-3GHz: 20dBuV
3GHz-14GHz: 27dBuv
14GHz-26.5GHz: 39dBuV

For AV:

1GHz-3GHz: 10dBuV
3GHz-14GHz: 16dBuV
14GHz-26.5GHz: 28dBuV
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EUT :AG-320
Test Condition : 802.11g Tx at channel 11
Frequency | Spectrum | Antenna | Preamp |Correction| Reading | Corrected | Limit Margin
Anayzer | Polariz. Factor Level @3m
(MHz) | Detector | (H/V) (dB) (dB/m) | (dBuV) |(dBuv/m) |(dBuV/m) (dB)
4924.00 PK \% 36.07 37.77 47.58 49.28 54 -4.72
Remark:
1.Corrected Level = Reading Level + Correction Factor  Preamp

2.Correction Factor = Antenna Factor + Cable Loss
3. The frequency measured ranges from 1GHz to 25GHz.The data value listed above
which is higher than the noise floor, the others please refer to noise floor level.

Noise floor level is:

For PK:

1GHz-3GHz: 20dBuV
3GHz-14GHz: 27dBuV
14GHz-26.5GHz: 39dBuV

For AV

1GHz-3GHz: 10dBuV
3GHz-14GHz: 16dBuV
14GHz-26.5GHz: 28dBuV
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7.1 Oper ating environment

Temperature: 23
Relative Humidity: 50 %
Atmospheric Pressure 1023  hPa

7.2 Test setup & procedure

The power spectrum density per FCC §15.247(e) was measured from the antenna port of the
EUT using a 50ohm spectrum analyzer with the resolution bandwidth set at 3kHz, the video
bandwidth set at 10kHz, a span of 1.5MHz, and the sweep time set at 500 seconds. Power
Density was read directly correction was added to the reading to obtain power at the EUT
antennaterminals. The test was performed at 3 channels (lowest, middle and highest channel).
The Power Spectral Density measured result isin the following table.

7.3 Measured data of Power Spectrum Density test results

Test Mode: 802.11b(DSSS M odulation) operating mode

Frequency | Power spectrum density Limit

Channe (MH2) (dBm) (dBm)
1 (lowest) 2412 -8.24 8
6 (middle) 2437 -8.79 8
11 (highest) 2462 -9.63 8

Test Mode: 802.11g(OFDM M odulation) operating mode

Frequency | Power spectrum density Limit

Channd (MH2) (dBm) (dBm)
1 (lowest) 2412 -16.15 8
6 (middle) 2437 -13.87 8
11 (highest) 2462 -17.32 8

Please see the plot below.
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Test Mode: 802.11b(DSSS M odulation) oper ating mode
Max/Ref Lvl Marker 1 [T1] RBW 3 kHz RF Att 10 dB
13 dBm -8.24 dBm VBW 10 kHz
2 dBm 2.41276804 GHz SWT 500 s Unit dBm
13
1op—=2—dB Offsel R AREE. —B—24—ciBm
—HD1 8 dBm .
2.41276B04 GHz
0
1
_10 A Pt i ..lu_wr‘n Lot A
PV A R
Moy, h .
-20 v
Wiy
-30
~40
-50
-60
-70
-80
-87
Center 2.412541082 GHz 150 kHz~, Span 1.5 MHz
Title: Power Spectrum Density

Comment A: Channel 01 at 802.11b mode
Date: 16.JUN.2006 09:21:57
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Max/Ref Lvl Marker 1 [T1] RBW 3 kHz RF Att 10 dB
13 dBm -8.79 dBm VBW 10 kHz

2 dBm 2.43526703 GHz SWT 500 s Unit dBm
13

10f—=22—dB Offeet S —

D1 8 dBm : A

2.43526[r03 GHz

0
1

B T T VN T T N fFapes Yo
-20
-30
-40
-50
-60
-70
-80
-87

Center 2.435016032 GHz 150 kHz/ Span 1.5 MHz

Title: Power Spectrum Density

Comment A: Channel 06 at 802.11b mode
Date: 16.JUN.2006 09:30:57
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Max/Ref Lvl Marker 1 [T1] RBW
13 dBm -39.63 dBm VBW

2 dBm 2.46026703 GHz SWT
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3 kHz RF Att 10 dB
10 kHz
500 s Unit dBm

1ol22_cRl nffset

H

N
[

ol oo

FD1 8 dBm

S —53—aBm

2.46026|/03 GHz

-20

P S o o A A A o i S

-30

-40

-50

-B60

-70

-80

-87

Center 2.460016032 GHz 1580 kHz~

Title: Power Spectrum Density
Comment A: Channel 11 at 802.11b mode
Date: 16.JUN.2006 09:34:17

Span 1.5 MHz
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Test Mode: 802.11g(OFDM M odulation) operating mode

Max/Ref Lvl Marker 1 [T1] RBW 3 kHz RF Att 10 dB
13 dBm -16.15 dBm VBW 10 kHz
2 dBm 2.40700852 GHz SWT 500 s Unit dBm

13
1of—22 drlOffeet — o5

1 o]
T T =IO Lo oot

FD1 8 dBm A
2.40700B52 GHz

MJ‘\NAMM WMMM.WAUWMW MN""MMM " Ay

-30

-40

-50

-B60

-70

-80

-87

Center 2.407410822 GHz 150 kHz/ Span 1.5 MHz

Title: Power Spectrum Density
Comment A: Channel 01 at 802.11g mode
Date: 16.JUN.2006 09:40:20
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Max/Ref Lvli Marker 1 [T1] RBW 3 kHz RF Att 10 dB
13 dBm -13.87 dBm VBW 10 kHz
2 dBm 2.43200952 GHz SWT 500 s Unit dBm
13
10f—=2 dBl Offeet L 2 S —3-872—dBm
D1 8 dBm : A
2.43200852 GHz
0
-10 -

v

-30

B O T T PR O

L]

-40

-50

-B60

-70

-80

-87

Center 2.432410822 GHz 1580 kHz~

Title: Power Spectrum Density
Comment A: Channel 0B at 802.11g mode
Date: 16.JUN.2006 09:45:23

Span 1.5 MHz
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Max/Ref Lvl Marker 1 [T1] RBW 3 kHz RF Att 10 dB
13 dBm -17.32 dBm VBW 10 kHz
2 dBm 2.457393838 GHz SWT 500 s Unit dBm

1ol22_dRl nffset v,
FD1 8 dBm

H

N
[

71 T 3’1 dB\H

2.45793B838 GHz

U\.\}"‘wvl | BV

B B T e o e ey

-30

2

-40

-50

-B60

-70

-80

-87

Center 2.457410822 GHz 150 kHz/ Span 1.5 MHz

Title: Power Spectrum Density
Comment A: Channel 11 at 802.11g mode
Date: 16.JUN.2006 09:47:54
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8. Emission on the band edge (FCC 15.247)
In any 100kHz bandwidth outside the frequency band in which the spread spectrum
intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 KHz bandwidth within

the band that contains the highest level of the desired power, based on either an RF
conducted or a radiated measurement.

8.1 Operating environment

Temperature: 25

Relative Humidity: 50 %

Atmospheric Pressure 1023  hPa

8.2 Test setup & procedure

The output of EUT was connected to spectrum analyzer via a 50ohm cable.
The setting of spectrum analyzer is:

Peak: RBW 100kHz; VBW 100kHz
Average: RBW 1IMHz; VBW 10Hz
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8.3 Test Result

8.3.1 Conducted M ethod

Test Mode: 802.11b(DSSS M odulation) operating mode

Delta 1 [T1] RBW 100 kHz RF Att 0 dB
Ref Lvl -61.64 dB VBW 100 kHz
12 dBm -25.62735070 MHz SWT 28 ms Unit dBm
12
BT 6 fset Y111
0 alll
V2l
-10
FHD1 -11(.864 dB
V311
-20
-30
40
-50 3
Mn
Il n &
~B0 K At LN
-70
-80 -
F1
-88
Center 2.3B66 GHz 11.2 MHz/ Span 112 MHz
Title: Band Edge

Comment A: Channel 01 at 802.11b mode
F1=2390MHz F2=2400MHz (Peak Detect)
Date: 16.JUN.2006 09:22:38
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Delta 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl -64.17 dB VB 10 Hz
12 dBm -22.042390180 MHz SWT 28 s Unit dBm
12 -
oD ot ot YT [T 1] 7WEZ B gy
7.41}[5/3/53\?2
0 G LIT1] 64| 17 HR
-2P.04%30[180 M4z
V2071 -32.51 dBm
-10
L D1 -12].381 aB e - pSbobiBU0 GHY
V30711 -56|.55 dB
-20 P /38940800 GH
-30 o)
748 /\ﬁ
-50
H
-60 ok
M N ———] = |
-70
-80 F
1
-88
Center 2.366 GHz 11.2 MHz/ Span 112 MHz
Title: Band Edge

Comment A: Channel 01 at 802.11b mode

Date:

F1=23390MHz F2=2400MHz (Average Detect)

16.JUN.2006 09:23:40
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Delta 1 [T1] RBW 100 kHz RF Att 0 dB
%Ref Lvl -63.390 dB VBW 100 kHz
12 dBm 21.97503006 MHz SWT 12 ms Unit dBm
12 o T c L 1
OOt Toet] 3 YTITTT] 7733 B g
IMMH 2.46248§37 GHz
0 N MU‘MJ WL T -63(.90 dB
41.87503p06 MHz
Vo [[T1] -56[.56 dBm
-10 \J |

\f 2. 48446000 GHz

L 0’ ~12].665 dB

i

-30

a0 AN

-60 L Ty S

-70
-80
F1
-88
Center 2.476 GHz 4.8 MHz/ Span 48 MHz
Title: Band Edge

Comment A: Channel 11 at 802.11b mode
F1=2483.5MHz (Peak Detect)
Date: 16.JUN.2006 09:34:489
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Delta 1 [T1] RBUW 1 MHz ~ RF Att 0 dB
Ref Lvl -66.11 dB VBW 10 Hz
12 dBm 22.21733868 MHz SWT 12 s Unit dBm
12 |
BB fsett YT [TTT] B[ 85 95| g
YN 2.46133066 GHz
0 A WL IIT11 -66[ 11 dB
242.21733B68 MHz
v2|[T1] -59.26 dBm
-10 \ 2 ZB8354p00 GRz
1 -13].147 dB
20
-30
40 v/’ V\\/\
-50
\
-60 —
H
70
-80
F1
-88
Center 2.476 GHz 4.8 MHz/ Span 48 MHz
Title: Band Edge

Comment A:

Date:

Chanmnnel 11 at 802.11b mode
F1=2483.5MHz (Average Detect)
16.JUN.2006 09:35:44
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Test Mode: 802.11g(OFDM M odulation) operating mode

Delta 1 [T1] RBW 100 kHz  RF Att 0 dB
%Ref Lvl -46.50 dB VBW 100 kHz
12 dBm -26.19632866 MHz SWT 28 ms Unit dBm
12 o Ty Jad I

BB ffset YTITT] O[89 dBm
D.41616[433 GHz

0 LTI -46] 50108
-4b g z

v2 [T1) -31|%87 agp

-10 D FI9993E00 GH

v3 []T1] -47|.39 dB

ool D 38998800 GH

yU[. 88b dBm / A

-30 I

-40 Hﬂ

-50 ]‘

—BDIil i A d | ”i V| Py LV

-70
-80 =
F1
-88
Center 2.366 GHz 11.2 MHz/ Span 112 MHz
Title: Band Edge

Comment A: Channel 01 at 802.11g mode
F1=2390MHz F2=2400MHz (Peak Detect)
Date: 16.JUN.2006 09:40:55
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Delta 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl -50.25 dB VBW 10 Hz
12 dBm -24.17628858 MHz SWT 28 s Unit dBm
12
UbpoTTost MULIEE -U[. 25 dBm A
P.41414423 GHz
0 o1 0T11] =00 2% dB
-4 . 1r628858 M
V2 liuT11 -33[. 72 dB
-10 9993600 GH
V3 [0T11 -50[.50 dB
oolse—ogl 24 ol D /38996800 GH
-30 ;/
-40 /
-50 /1
~60 /
-70
-80 =
F1
-88
Center 2.366 GHz 11.2 MHz/ Span 112 MHz
Title: Band Edge

Comment A:

Date:

Channel 01 at 802.11g mode

F1=23390MHz F2=2400MHz (Average Detect)

16.JUN.2006 09:41:54
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Delta 1 [T1] RBW 100 kHz  RF Att 0 B
%Ref Lvl -48.66 dB VBW 100 kHz
12 dBm 26.59322645 MHz  SWT 12 ms Unit dBm
12 o = c L
a8 fset YT (TTT] 223 35| gy
2.45738677 GHz
. : L1710 48 BB dR
A d6.59322B45 MHz
/M ’ ‘ v2 |[T1] -50[.89 dBm
-10

-20

2.483398000 GHz

719-1—22.232 dB

-30

-40

-50

-60

-70

-80

-88

F1

Center

Title:
Comment A:

Date:

2.476 GHz

Band Edge

Channel 11 at 802.11g mode

F1=2483.5MHz
16.JUN.2006

4.8 MHz/

(Peak Detect)
09:48:24

Span 48 MHz
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Delta 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl -53.48 dB VBW 10 Hz
12 dBm 24.391072545 MHz SWT 12 s Unit dBm
12
Protirest VITUTT] -I[.56 dBm A
2.45863|r27 GHz
0 1 NE IR -03[.48 dB
™ 44 .91072p45 MHz
V2 [[T11] -55[.04 dBm
-10 7 AB354P00 GHZ
-20
H:BA =P 1[. 559 dBp \
-30
-40
50 D
P
Y
-B60
~—~ |
-70
-80
F1
-88
Center 2.476 GHz 4.8 MHz/ Span 48 MHz
Title: Band Edge

Comment A:

Date:

Channel 11 at 802.11g mode
F1=2483.5MHz (Average Detect)
16.JUN.2006 09:49:18
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8.3.2 Radiated Method
Test Mode: 802.11b(DSSS M odulation) operating mode
Radiated Conducted
Method Method The Max.
. Between Carrier Field -
Max. Field Max. Power and | Strengthin Limit Margin
Strength of L ocal Max Restrict @3m (dB)
Channel | Detector | £,ndamental ~cl VIR Band (dBuVv/m)
@3m Eml_sson in an
(dBuV/m) Restrict Band | (dBuVv/m)
(dBc)
A B C D E
PK 114.25 61.64 52.61 74 -21.39
1 (lowest)
AV 110.51 64.17 46.34 54 -7.66
, PK 112.88 63.9 48.98 74 -25.02
11 (highest)
AV 108.99 66.11 42.88 54 -11.12
Test Mode: 802.11g(OFDM M odulation) operating mode
Radiated Conducted
Method Method The Max.
. Between Carrier Field .
Max. Field Max. Power and | Strength in Limit Margin
Swengthof |\ ™ "0 i Max. | Restrict | @3M | (gB)
Channel | Detector | £,ndamental Emission in Band (dBuVv/m)
@3m missionin an
(dBUV/m) Restrict Band | (dBuV/m)
(dBc)
A B C D E
PK 112.17 46.5 65.67 74 -8.33
1 (lowest)
AV 102.8 50.25 52.55 54 -1.45
_ PK 110.04 48.66 61.38 74 -12.62
11 (highest)
AV 100.77 53.48 47.29 54 -6.71

Remark: 1. C=A-B

2.E=C-D
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9. Peak Output Power test (FCC 15.407)

9.1 Oper ating environment

Temperature: 25
Relative Humidity: 5 %
Atmospheric Pressure: 1023 hPa

9.2 Test setup & procedure

The power output per FCC §15.407(a) was measured on the EUT using a 50 ohm SMA cable

connected to power meter via power sensor. Power was read directly and cable loss correction
(7.0dB) was added to the reading to obtain power at the EUT antennaterminals.

9.3 Limit

Operating Frequency (MHz) |Output power limit
5150~5250 < 50mW (17dBm) or 4dBm+10 log B
5250~5350, 5470~5725 < 250mW (24dBm) or 11dBm+10 log B
5725~5825 < 1W (30dBm) or 17dBm+10log B

Remark: where B isthe —26 dB emission bandwidth in MHz.

9.4 Measured data of Maximum Output Power test results

For Frequency band (5180MHz ~ 5240M HZz)

36 5180 16.67 17
40 5200 15.44 17
48 5240 16.52 17
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For Frequency band (5260MHz ~ 5320M Hz)
Frequency Max. Output power Limit
Channe (MH2) (dBm) (dBm)
52 5260 16.35 24
60 5300 1757 24
64 5320 15.58 24
For Frequency band (5745MHz ~ 5825M Hz)
Frequency Max. Output power Limit
Channel (MH2) (dBm) (dBm)
149 5745 16.15 24
157 5785 16.03 24
161 5805 15.09 24

Please see the plot below.



Nlde=d ETL SEMKO

FCCID. : 1I88AG320 Report No.: EME-060720
Page 65 of 117

For Frequency band (5180MHz ~ 5240M Hz)

Marker 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl 6.15 dBm VBW 300 kHz
14 dBm 5.18636273 GHz SWT 5 ms Unit dBm
14
24 dB|Offset vilrr11 6l. 15 dBm
10 T a

5.18636R 73 GHz
I/ MM
/WMMWMMAUUVAM *%XNAFH PHR 16|.67 dBm

0 B D TZ478800 THZ
I| U
-20 [

YIAY

-40 7

-50

-60

-70

-80 o0
-86

Center 5.18 GHz 5 MHz~ Span 50 MHz

Title: Channel Output Power
Comment A: 5180MHz at 802.11a mode (Limit 16.3830 dBm)
Date: 16.JUN.2006 10:52:18
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Marker 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl 4 .95 dBm VBW 300 kHz
14 dBm 5.19834669 GHz SWT 5 ms Unit dBm
14
10 24 dB| Offset vilidTr11 4. 95 dBm o
ﬁwnviﬂh 5.19834p63 GHz
“N“““““*“WAFH AWR 15|. 44 dBm
: r -
ERIE 1A AT 52308p00 THZ

-20 JWNIMAP
L g L
Iy

40

-50

-60

-70

CO
-80 o0
-86
Center 5.2 GHz 5 MHz~ Span 50 MHz

Title: Chanmnel Output Power
Comment A: 5200MHz at 802.11a mode (Limit 17.000 dBm)

Date: 21.JUN.2006 21:12:28
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Marker 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl 6.28 dBm VB 300 kHz
14 dBm 5.24365731 GHz SWT 5 ms Unit dBm
14
24 dB|Offset vilrr11 gl 28 dBm
10 T A
h 5.24365[¢31 GHz
/’Mw g WM\CH PLR 16(.52 dBm
0 H1B AT . 74348|/00 MHz
-10
wmw,
-50
-60
-70
CO
-80 oo
-86
Center 5.24 GHz 5 MHz~ Span 50 MHz
Title: Chanmnel Output Power
Comment A: 5240MHz at 802.11a mode (Limit 17.000 dBm)

Date: 21.JUN.2006 21:03:18
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For Frequency band (5260MHz ~ 5320M Hz)
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Marker 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl 65.19 dBm VBIW 300 kHz
14 dBm 5.26365731 GHz SWT 5 ms Unit dBm
14
24 dB|Offset vilrrya 6l 19 dBm
10 T A

/MNWW»I‘V%H LR

5.26365|/31 GHz

16].35 dBm

0 rﬁ QC B J2 . 14428800 T™MHz

i {

-40

-50

-60

-70

-80 o0

-86
Center 5.26 GHz 5 MHz~/

Title: Chanmnel Output Power
Comment A: 5260MHz at 802.11a mode (Limit 24.000 dBm)

Date: 16.JUN.2006 11:56:36

Span 50 MHz
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Marker 1 [T1] RBW 1 MHz RF Att 10 dB
Ref Lvl 7.02 dBm VBIW 300 kHz
14 dBm 5.28544088 GHz SWT 5 ms Unit dBm
14
10 24 dB|Offset vilrTl 1. 02 dBnm o

5.29544[088 GHz

LONTIINY PN
H (PR 171.57 dBnm

0 H Bl 43 . 2464800 TMHz

— N

e

40

g

-50

-60

-70

-80 TO
-86

Center 5.3 GHz 5 MHz~ Span 50 MHz

Title: Chanmnel Output Power
Comment A: 5300MHz at 802.11a mode (Limit 24.000 dBm)
Date: 16.JUN.2006 12:00:52
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Marker 1 [T1] RBW 1 MHz  RF Att 0 dB
Ref Lvl 5.28 dBm VBW 300 kHz
14 dBm 5.31554108 GHz SWT 5 ms Unit dBm
14
10 24 dB| Offset v T1] sl 28 dBm
L 5.31554[108 GHz
/M”“”J““"”“N/“V”“““”V“wﬁCH PR 15].58 dBm
0
SREA AT 0Z208p00 THZ
10 \
20 | !

BDMMNNWMAWV

40

-50

-60

-70

-80

-86

Center 5.32 GHz 5 MHz~/

Title: Channel

Comment A:

Output Power
5320MHz at 802.11a mode

Date: 21.JUN.2006 20:51:18

(Limit 24.000 dBm)

Span 50 MHz
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For Frequency band (5745MHz ~ 5825M Hz)

Marker 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl 5.82 dBm VBW 300 kHz
14 dBm 5.74885772 GHz SWT 5 ms Unit dBm
14
24 dB|Offset vYilr7111 =l. 82 dBm
10 T a

o 5.74885[772 GHz
/”MW ‘M'\\l\CH PLR 16]. 15 dBm

0 / X; BW b.29250pU00 MHz
i

-0 i '\I‘LW'L\L\%

-40

-50

-60

-70

-80 o0
-86

Center 5.745 GHz 5 MHz~ Span 50 MHz

Title: Channel Output Power
Comment A: 5745MHz at 802.11a mode (Limit 30.000 dBm)
Date: 16.JUN.2006 12:27:24
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Marker 1 [T1] RBI 1 MHz  RF Att 0 dB
Ref Lvl 5.67 dBm VBW 300 kHz
14 dBm 5.78054108 GHz SWT 5 ms Unit dBm
14
10 24 dB| Offset vYilr71] 5l 57 dBm o
iW”V“Mk 5.78054/108 GHz
ﬂmp“* v ‘““Lﬂng PLR 16{.03 dBm
0 BN 7 35271000 Tz
-10

-20 Wn #

-30

40

-50

-60

-70

-80

-86

Center 5.785 GHz

Title: Channel
Comment A:

Output Power

5785MHz at 802.11a mode

Date: 16.JUN.2006 12:30:21

5 MHz~/

Span 50 MHz

(Limit 30.000 dBm)
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Marker 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl 5.97 dBm VBIW 300 kHz
14 dBm 5.80404810 GHz SWT 5 ms Unit dBm
14

10 24 dB|Offset vYilr711] =l 97 dBm
ﬁ*awAi\ 5.80404810 GHz

v CH |PWR 15(.80 dBm

0 fWMNM JV\N\ H[BW 6. 452390600 MH
. z

-20 WW‘

-40

-50

-60

-70

-80 To
-86

Center 5.805 GHz

Title: Channel Output Power

5 MHz~/

Comment A: 5805MHz at 802.11a mode (Limit 30.000 dBm)

Date: 16.JUN.2006 12:34:34

Span 50 MHz
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10. Power Spectrum Density test (FCC 15.407)

10.1 Operating environment

Temperature: 25
Relative Humidity: 50 %
Atmospheric Pressure:. 1023 hPa

10.2 Test setup & procedure

The power spectrum density per FCC §15.407(a) was measured from the antenna port of the
EUT using a 500hm spectrum analyzer with the resolution bandwidth set at IMHz, the video
bandwidth set at 3MHz. Power spectrum density was read directly and cable loss
(7.0dB)/external attenuator (20dB) correction was added to the reading to obtain power at the
EUT antennaterminals.

Limit

Operating Frequency (MHz) |Power density limit
5150~5250 < 4dBm/MHz
5250~5350, 5470~5725 < 11dBm/MHz
5725~5825 < 17dBm/MHz




ETL SEMKO

10.3 Measured data of Power Spectrum Density test results
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Frequency Measured level Limit
Channe (MH2) (dBm) (dBm)
36 5180 0.23 4
40 5200 0.35 4
48 5240 0.83 4
For Frequency band (5260MHz ~ 5320M Hz)
Frequency Measured level Limit
Channel (MH2) (dBm) (dBm)
52 5280 -0.56 11
60 5300 1.15 11
64 5320 -1.51 11
For Frequency band (5745MHz ~ 5825M Hz)
Frequency Measured level Limit
Channel (MH2) (dBm) (dBm)
149 5745 0.16 17
157 5785 -0.00 17
161 5805 -3.00 17

Please see the plot below.
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For Frequency band (5180MHz ~ 5240M HZz)

Marker 1 [T1]
Ref Lvl 0.23 dBm

20 dBm 5.18460922 GHz
20
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24 dB|Offset

N
A=

J

P

-50
-60
-70
-80
Center 5.18 GHz 4 MHz~ Span 40 MHz
Title: Power Density
Comment A: 5180MHz at 802.11a mode

Date: 16.JUN.2006 10:52:44
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Marker 1 [T1] RBW 1 MHz RF Att 10 dB

Ref Lvl 0.35 dBm VBW 3 MHz

20 dBm 5.20156313 GHz SWT 5 ms Unit dBm
20

24 dB|Offset vi|[T1] 0|35 dB| g
5.20156313 GHz

10

ImINIn]

PLD -

y
g IETa O s Pl STy

-10 /
-20
-30 Mv \LWw
o’ //ww\fA M\

o N
-50
-60
-70
-80

Center 5.2 GHz 4 MHz~ Span 40 MHz

Title: Power Density

Comment A:

Date:

16.JUN. 2006

11:46:15

5200MHz at 802.11a mode
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Marker 1 [T1] RBW 1 MHz RF Att 10 dB

Ref Lvl 0.83 dBm VBW 3 MHz

20 dBm 5.24204408 GHz SWT 5 ms Unit dBm
20

24 dB| Offset MUIAED 0|83 dB| g
5.24204408 GHz

10

[mINIn] 4

s +

0 [P S “"XJVL ‘"w-wu.i\y\\

-10 /
-20 Mr,j/
-30 dw¢wfw;w \W\“hﬁ&“wxﬂw
. W ’\’\—\\\‘\A
-50
-60
-70
-80

Center 5.24 GHz 4 MHz~ Span 40 MHz

Title: Power Density

Comment A:

Date:

5240MHz at 802.11a mode

16.JUN.2006 11:48:57
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For Frequency band (5260MHz ~ 5320M Hz)
Marker 1 [T1] RBW 1 MHz  RF Att 10 dB
Ref Lvl -0.56 dBm VBW 3 MHz
20 dBm 5.27907816 GHz SWT 5 ms Unit dBm
20
24 dB|Offset vi|[T1] -0|.56 dBm
5.27907B16 GHz
10
PWD
. L

) \

-40 =

-50

-60

-70

-80

Center 5.28 GHz 4 MHz~ Span 40 MHz

Title: Power Density
Comment A: 5280MHz at 802.11a mode

Date: 21.JUN.2006 20:59:47
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Marker 1 [T1] RBW 1 MHz RF Att 10 dB
Ref Lvl 1.15 dBm VB 3 MHz
20 dBm 5.30228457 GHz SWT 5 ms Unit dBm
20
24 dB| Offset Y |[T1] .15 dBm

5.30228457 GHz

PWD 1
0 A Y '.AAA';A N _,_x ‘.“NM..I

./ e

30 .M"’w ~'""\,\'_A

40

-50

-60

-70

-80

Center 5.3 GHz 4 MHz~ Span 40 MHz

Title: Power Density
Comment A: 5300MHz at 802.11a mode
Date: 16.JUN.2006 12:01:19
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Marker 1 [T1] RBW 1 MHz RF Att 10 dB
Ref Lvl -1.51 dBm VBW 3 MHz
20 dBm 5.31651303 GHz SWT 5 ms Unit dBm
20
24 dB| Offset MEIRES -1[.51 dBm| g
5.31651303 GHz
10
PWD
0 1
-20
- MW \j“
,ADAJN”INMN \AVM“thmm
\A\,w
-50
-60
-70
-80
Center 5.32 GHz 4 MHz~ Span 40 MHz
Title: Power Density
Comment A: 5320MHz at 802.11a mode

Date: 21.JUN.2006 20:51:46
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Marker 1 [T1] RBW 1 MHz RF Att 10 dB
Ref Lvl 0.16 dBm VBW 3 MHz
20 dBm 5.74295581 GHz SWT 5 ms Unit dBm
20
24 dEOf fset S ABEE Br—+5—ciBm| g
5.74295pB91 GHz
10
PWD 1
0 A 4
/JWMM“ P es SNV
-10 \\
-20 MWH// \Nmk\
30 ALW J"U'\Ul..
W ) WM‘M
-40
-50
-60
-70
-80
Center 5.745 GHz 4 MHz/ Span 40 MHz
Title: Rower Density

Comment A:

Date:

16.JUN.2006

5745MHz at 802.11a mode
12:27:52
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Marker 1 [T1] RF Att 10 dB
Ref Lvl -0.00 dBm
20 dBm 5.78159319 GHz Unit dBm
20
2L dRi[ftaes — —g{-55—d53m
5.78159319 GHz
10
PWD 1
U A 4
-10

-20 w/“/
AN

-40

-50

-60

-70

-80

Center 5.785 GHz 4 MHz/ Span 40 MHz

Title: Rower Density
Comment A: 9785MHz at 802.11a mode

Date: 16.JUN.2006 12:30:48
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%Ref Lvl

20

-0.30 dBm
9.80175351 GHz
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11. Peak excursion to averageratio test (FCC 15.407)

11.1 Operating environment

Temperature: 25
Relative Humidity: 5 %
Atmospheric Pressure: 1023 hPa

11.2 Test setup & procedure

The power spectrum density per FCC §15.407(a)(6) was measured from the antenna port of
the EUT. Using a 50ohm spectrum anayzer with the RBW=VBW=10MHz for peak
measurement and RBW=1MHz, VBW=30kHz for average measurement. Peak excursion to
average ratio was read directly.

Limit
Operating Frequency (MHz) |Peak excursion to average ratio limit
5150~5250 <13dB
5250~5350, 5470~5725 <13dB
5725~5825 <13dB
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11.3 Measured data of Peak excursion to averageratio test results
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For Frequency band (5180MHz ~ 5240M Hz)

Frequency Meastred Limit
Channel peak excursion
(MHz2) (dBm) (dB)
36 5180 8.96 13
40 5200 8.05 13
48 5240 8.85 13
For Frequency band (5260MHz ~ 5320M Hz)
Frequency Meastred Limit
Channel peak excursion
(MHz2) (dBm) (dB)
52 5260 9.11 13
60 5300 8.60 13
64 5320 8.63 13
For Frequency band (5745MHz ~ 5825M Hz)
Frequency Meastred Limit
Channel peak excursion
(MHz2) (dBm) (dB)
149 5745 8.97 13
157 5875 9.03 13
161 5805 9.18 13

Please see the plot below.
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Delta 1 [T1] RBW 1 MHz RF Att 10 dB

Ref Lvl 8.96 dB VB 10 kHz

14 dBm 0.00000000 Hz SWT 12.5 ms Unit dBm
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24 dB|Offset ! v l113] 11.09 dBnm *
10 VL v Al A
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1 [T1] 8l.96 dB
A .
0 0. -
(//" \\ U . 00000000 Hz
f L i
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. A(\W"w W
/«“ v

730},‘}‘/ j / \/\'\w\L\ N\m\ﬁ
AU// \\
-50
-60
-70
-80
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Title: Peak to Excursion Avg. rate
Comment A: 5180MHz at 802.11a mode

Date: 16.JUN.2006 10:53:16
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Delta 1 [T1] RBW 1 MHz RF Att 10 dB
Ref Lvl 8.05 dB VBW 10 kHz
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Delta 1 [T1] RBW 1 MHz RF Att 10 dB
Ref Lvl 8.85 dB VBW 10 kHz
14 dBm 0.00000000 Hz SWT 12.5 ms Unit dBm
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1ol—24_dB| Offset § . Y1 |[T3] 11.39 dBm
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Date:
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Delta 1 [T1] RBMW 1 MHz RF Att 10 dB
Ref Lvl 9.11 dB VB 10 KHz
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Comment A: 5260MHz at 802.11a mode
Date: 16.JUN.2006 11:57:3B
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Ref Lvl 8.60 dB VBW 10 kHz
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16.JUN. 2006

12:01:52

5300MHz at 802.11a mode
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For Frequency band (5785MHz ~ 5825M Hz)

Delta 1 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl 8.97 dB VBW 10 kHz
14 dBm 0.00000000 Hz SWT 12.5 ms Unit dBm
14
ol_24 dB|Offset 1 v 17131 0l.37 dBme
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U .x«
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A= 1 "\
L N
L -
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-60

-70

-80
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Center 5.745 GHz 5 MHz/ Span 50 MHz

Title: Peak to Excursion Avg. rate
Comment A: 9745MHz at 802.11a mode

Date: 16.JUN.2006 12:28:26
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Delta 1 [T1] RBU 1 MHz  RF Att 0 dB
@Ref Lvl 9.03 dB VB 10 KkHz
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Date: 16.JUN.2006 12:31:20
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Delta 1 [T1] RBW 1 MHz RF Att 10 dB
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Date: 16.JUN.2006 12:35:32
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12. Radiated Emission test (FCC 15.205 & 15.209)

12.1 Operating environment
Temperature: 23

Relative Humidity: 58 %
Atmospheric Pressure 1023  hPa

12.2 Test setup & procedure

The Diagram below shows the test setup, which is utilized to make these measurements.

Antenna
T a Tower
1.0~4.0m
< > Horn or Bilog
3m Antenna
EUT &
Peripherals

0.8m

Ground Plane

\
[ AN ]

L Mw
Receiver

Radiated emission measurements were performed from 30MHz to tenth harmonic or 40GHz.
The EUT for testing is arranged on a wooden turntable. If some peripherals apply to the EUT,
the peripherals will be connected to EUT and the whole system. During the test, all cables
were arranged to produce worst-case emissions. The signal is maximized through rotation.
The height of antenna and polarization is changing constantly for exploring for maximum
signal level. The height of antenna can be up to 4 meters and down to 1 meter.
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The measurement for radiated emission will be done at the distance of three meters unless the
signal level istoo low to measure at that distance. In the case of the reading under noise floor,
a pre-amplifier is used and/or the test is conducted at a closer distance. And then all readings
are extrapolated back to the equivalent three meter reading using inverse scaling with
distance.

12.3 Emission limits

The spurious Emission shall test through the 10th harmonic. In addition, radiated emissions
which fall in the restricted bands, as defined in §15.205(a), must also comply with the
radiated emission limits specified in §15.209(a).

Frequency Limits
(MH2) (dBuy V/m@3m)
30-88 40
88-216 43.5
216-960 46
Above 960 54

Remark:

1. In the above table, the tighter limit applies at the band edges.

2. Distance refers to the distance in meters between the measuring instrument antenna
and the closed point of any part of the device or system

Uncertainty was calculated in accordance with NAMAS NIS 81.
Expanded uncertainty (k=2) of radiated emission measurement is+3.078 dB.
Expanded uncertainty (k=2) of conducted emission measurement is +2.02 dB.
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12.4 Radiated spurious emission test data

12.4.1 Measurement results: frequencies equal to or lessthan 1 GHz

The test was performed on EUT under 802.11a, 802.11b and 802.11g continuously
transmitting mode. Channel low, middle, high were verified. Detail data please see the page
39.
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12.4.2 M easurement results: frequency above 1GHz
EUT - AG-320
Fregquency band : 5180MHz ~ 5240MHz
Test Condition : 802.11aTx at channel 36
Frequency | Spectrum | Antenna | Preamp |Correction| Reading | Corrected | Limit Margin
Anayzer | Polariz. Factor Level @3m
(MHz) | Detector | (H/V) (dB) (dB/m) | (dBuv) |(dBuV/m)|(dBuv/m)| (dB)
6899.00 PK \Y, 36.58 42.96 42.27 48.65 54 -5.35
10360.00f PK \Y, 33.72 48.15 39.24 53.67 54 -0.33
7508.00 PK H 36.59 45.41 39.21 48.03 54 -5.97
10360.00f PK H 33.72 48.15 38.62 53.05 54 -0.95
Remark:
1.Corrected Level = Reading Level + Correction Factor  Preamp

2.Correction Factor = Antenna Factor + Cable Loss
3. The frequency measured ranges from 1GHz to 40GHz.The data value listed above
which is higher than the noise floor, the others please refer to noise floor level.

The noise floor are listedas below :

For PK:

1GHz-3GHz: 20dBuVv
3GHz-14GHz: 27dBuV
14GHz-26.5GHz: 39dBuV
26.5GHz-40GHz: 42dBuv

For AV:

1GHz-3GHz: 10dBuV
3GHz-14GHz: 16dBuVv
14GHz-26.5GHz: 28dBuV
26.5GHz-40GHz: 29dBuV
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EUT - AG-320
Fregquency band : 5180MHz ~ 5240MHz
Test Condition : 802.11aTx at channel 40
Frequency | Spectrum | Antenna | Preamp |Correction| Reading | Corrected | Limit Margin
Anayzer | Polariz. Factor Level @3m
(MHz) | Detector | (H/V) (dB) (dB/m) | (dBuV) |(dBuv/m) |(dBuV/m) (dB)
6920.00 PK \ 36.58 42.96 41.51 47.89 54 -6.11
10400.00 PK \ 33.72 48.15 39.09 53.52 54 -0.48
10400.00 PK H 33.72 48.15 39.04 53.47 54 -0.53
Remark:
1.Corrected Level = Reading Level + Correction Factor  Preamp

2.Correction Factor = Antenna Factor + Cable Loss
3. The frequency measured ranges from 1GHz to 40GHz.The data value listed above
which is higher than the noise floor, the others please refer to noise floor level.

Noise floor level is:

For PK:

1GHz-3GHz: 20dBuV
3GHz-14GHz: 27dBuV
14GHz-26.5GHz: 39dBuV
26.5GHz-40GHz: 42dBuV

For AV:

1GHz-3GHz: 10dBuVv
3GHz-14GHz: 16dBuV
14GHz-26.5GHz: 28dBuV
26.5GHz-40GHz: 29dBuv



FCCID. : I88AG320

Nlde=d ETL SEMKO

Report No.: EME-060720

117

Page 101 of
EUT :AG-320
Frequency band : 5180MHz ~ 5240MHz
Test Condition : 802.11aTx at channel 48
Frequency | Spectrum | Antenna | Preamp |Correction| Reading | Corrected | Limit Margin
Anayzer | Polariz. Factor Level @3m
(MHZz) | Detector | (H/V) (dB) (dB/m) | (dBuV) |(dBuV/m) | (dBuV/m) (dB)
10480.00| PK V 33.72 48.15 42.78 57.21 74 -16.79
10480.00| AV V 33.72 48.15 30.04 4447 54 -9.53
10480.00| PK H 33.72 48.15 39.24 53.67 54 -0.33
Remark:
1.Corrected Level = Reading Level + Correction Factor  Preamp

2.Correction Factor = Antenna Factor + Cable Loss
3. The frequency measured ranges from 1GHz to 40GHz.The data value listed above
which is higher than the noise floor, the others please refer to noise floor level.

Noisefloor levd is:

For PK:

1GHz-3GHz: 20dBuV
3GHz-14GHz: 27dBuV
14GHz-26.5GHz: 39dBuV
26.5GHz-40GHz: 42dBuV

For AV:

1GHz-3GHz: 10dBuV
3GHz-14GHz: 16dBuVv
14GHz-26.5GHz: 28dBuV
26.5GHz-40GHz: 29dBuV
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EUT :AG-320

Frequency band : 5260MHz ~ 5320MHz

Test Condition : 802.11aTx at channel 52
Frequency | Spectrum | Antenna | Preamp |Correction| Reading | Corrected | Limit Margin

Anayzer | Polariz. Factor Level @3m
(MHz) | Detector | (H/V) (dB) (dB/m) | (dBuv) |(dBuv/m)|(dBuV/m)| (dB)
10520.00 PK \% 33.23 49.24 42.75 58.76 74 -15.24
10520.00| AV \% 33.23 49.24 30.25 46.26 54 -71.74
10520.00 PK H 33.23 49.24 43.88 59.89 74 -14.11
10520.00| AV H 33.23 49.24 30.71 46.72 54 -7.28
Remark:

1.Corrected Level = Reading Level + Correction Factor  Preamp

2.Correction Factor = Antenna Factor + Cable Loss

3. The frequency measured ranges from 1GHz to 40GHz.The data value listed above
which is higher than the noise floor, the others please refer to noise floor level.

The noise floor are listedas below :

For PK:

1GHz-3GHz: 20dBuV
3GHz-14GHz: 27dBuV
14GHz-26.5GHz: 39dBuV
26.5GHz-40GHz: 42dBuv

For AV:

1GHz-3GHz: 10dBuVv
3GHz-14GHz: 16dBuV
14GHz-26.5GHz: 28dBuV
26.5GHz-40GHz: 29dBuv
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EUT :AG-320

Fregquency band : 5260MHz ~ 5320MHz

Test Condition : 802.11aTx at channel 60
Frequency | Spectrum | Antenna | Preamp |Correction| Reading | Corrected | Limit Margin

Anayzer | Polariz. Factor Level @3m
(MHz) | Detector | (H/V) (dB) (dB/m) | (dBuv) |(dBuv/m)|(dBuV/m)| (dB)
10600.00| PK \% 33.23 49.24 45 61.01 74 -12.99
10600.00| AV \% 33.23 49.24 32.73 48.74 54 -5.26
10600.00| PK H 33.23 49.24 46.94 62.95 74 -11.05
10600.00| AV H 33.23 49.24 34.36 50.37 54 -3.63
Remark:

1.Corrected Level = Reading Level + Correction Factor  Preamp

2.Correction Factor = Antenna Factor + Cable Loss

3. The frequency measured ranges from 1GHz to 40GHz.The data value listed above
which is higher than the noise floor, the others please refer to noise floor level.

Noise floor level is:

For PK:

1GHz-3GHz: 20dBuV
3GHz-14GHz: 27dBuV
14GHz-26.5GHz: 39dBuV
26.5GHz-40GHz: 42dBuv

For AV:

1GHz-3GHz: 10dBuVv
3GHz-14GHz: 16dBuV
14GHz-26.5GHz: 28dBuV
26.5GHz-40GHz: 29dBuv
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EUT :AG-320

Frequency band : 5260MHz ~ 5320MHz

Test Condition : 802.11aTx at channel 64
Frequency | Spectrum | Antenna | Preamp |Correction| Reading | Corrected | Limit Margin

Anayzer | Polariz. Factor Level @3m
(MHz) | Detector | (H/V) (dB) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m) (dB)
10640.00| PK Vv 33.23 49.24 45.84 61.85 74 -12.15
10640.00| AV Y 33.23 49.24 33.76 49.77 54 -4.23
10640.00| PK H 33.23 49.24 44.41 60.42 74 -13.58
10640.00| AV H 33.23 49.24 31.69 47.70 54 -6.30
Remark:

1.Corrected Level = Reading Level + Correction Factor  Preamp

2.Correction Factor = Antenna Factor + Cable Loss

3. The frequency measured ranges from 1GHz to 40GHz.The data value listed above
which is higher than the noise floor, the others please refer to noise floor level.

Noisefloor levd is:

For PK:

1GHz-3GHz: 20dBuV
3GHz-14GHz: 27dBuV
14GHz-26.5GHz: 39dBuV
26.5GHz-40GHz: 42dBuV

For AV

1GHz-3GHz: 10dBuV
3GHz-14GHz: 16dBuV
14GHz-26.5GHz: 28dBuV
26.5GHz-40GHz: 29dBuV
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EUT :AG-320
Freguency band : 5745MHz ~ 5825MHz
Test Condition : 802.11aTx at channel 149

Frequency | Spectrum | Antenna | Preamp |Correction| Reading | Corrected | Limit Margin
Analyzer | Polariz. Factor Level @3m

(MHz) | Detector | (H/V) (dB) (dB/m) | (dBuV) |(dBuv/m) |(dBuVv/m) (dB)
11490.00 PK \% 33.53 49.96 47.03 63.46 74 -10.54
11490.00 AV \% 33.53 49.96 32.68 49.11 54 -4.89
11490.00 PK H 33.53 49.96 46.58 63.01 74 -10.99
11490.00 AV H 33.53 49.96 32.97 494 54 -4.6

Remark:

1.Corrected Level = Reading Level + Correction Factor  Preamp

2.Correction Factor = Antenna Factor + Cable Loss

3. The frequency measured ranges from 1GHz to 40GHz.The data value listed above
which is higher than the noise floor, the others please refer to noise floor level.

Noisefloor levd is:

For PK:

1GHz-3GHz: 20dBuV
3GHz-14GHz: 27dBuVv
14GHz-26.5GHz: 39dBuV
26.5GHz-40GHz: 42dBuV

For AV.

1GHz-3GHz: 10dBuV
3GHz-14GHz: 16dBuV
14GHz-26.5GHz: 28dBuV
26.5GHz-40GHz: 29dBuV
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EUT :AG-320
Frequency band : 5745MHz ~ 5825M Hz
Test Condition : 802.11aTx at channel 157
Frequency | Spectrum | Antenna | Preamp |Correction| Reading | Corrected | Limit Margin
Anayzer | Polariz. Factor Level @3m
(MHz) | Detector | (H/V) (dB) (dB/m) | (dBuwV) |(dBuv/m) |(dBuV/m) (dB)
11570.00 PK \Y 34.55 50.03 41.16 56.64 74 -17.36
11570.00 AV \ 34.55 50.03 26.73 42.21 54 -11.79
11570.00 PK H 34.55 50.03 45.61 61.09 74 -12.91
11570.00 AV H 34.55 50.03 317 47.18 54 -6.82
Remark:
1.Corrected Level = Reading Level + Correction Factor  Preamp

2.Correction Factor = Antenna Factor + Cable Loss
3. The frequency measured ranges from 1GHz to 40GHz.The data value listed above
which is higher than the noise floor, the others please refer to noise floor level.

Noise floor levdl is:

For PK:

1GHz-3GHz: 20dBuV
3GHz-14GHz: 27dBuV
14GHz-26.5GHz: 39dBuV
26.5GHz-40GHz: 42dBuv

For AV:

1GHz-3GHz: 10dBuVv
3GHz-14GHz: 16dBuV
14GHz-26.5GHz: 28dBuV
26.5GHz-40GHz: 29dBuV
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EUT :AG-320
Frequency band : 5745MHz ~ 5825M Hz
Test Condition : 802.11aTx at channel 161

Frequency | Spectrum | Antenna | Preamp |Correction| Reading | Corrected | Limit Margin
Anayzer | Polariz. Factor Level @3m
(MHz) | Detector (H/V) (dB) (dB/m) (dBuwV) | (dBuv/m) | (dBuVv/m) (dB)
11610.00 PK V 34.55 50.03 41.42 56.9 74 -17.1
11610.00 AV \Y 34.55 50.03 29.26 4474 54 -9.26
11610.00 PK H 34.55 50.03 42.94 58.42 74 -15.58
11610.00 AV H 34.55 50.03 30.03 45,51 54 -8.49
Remark:

1.Corrected Level = Reading Level + Correction Factor  Preamp

2.Correction Factor = Antenna Factor + Cable Loss

3. The frequency measured ranges from 1GHz to 40GHz.The data value listed above
which is higher than the noise floor, the others please refer to noise floor level.

Noise floor levdl is:

For PK:

1GHz-3GHz: 20dBuV
3GHz-14GHz: 27dBuV
14GHz-26.5GHz: 39dBuV
26.5GHz-40GHz: 42dBuv

For AV:

1GHz-3GHz: 10dBuVv
3GHz-14GHz: 16dBuV
14GHz-26.5GHz: 28dBuV
26.5GHz-40GHz: 29dBuV
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13. Emission on the band edge §FCC 15.205

The measurement was made to the average and peak field strength of the fundamental
frequency. And the spurious emission in the restrict band must also comply with the FCC
subpart C 15.209.

13.1 Operating environment

Temperature: 22

Relative Humidity: 56 %

Atmospheric Pressure 1023  hPa

13.2 Test setup & procedure

The output of EUT was connected to spectrum analyzer via a 50ohm cable.
The setting of spectrum analyzer is:

Peak: RBW 100kHz; VBW 100kHz
Average:. RBW 1IMHz; VBW 10Hz
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13.3 Test Result
13.3.1 Conducted M ethod
Delta 1 [T1] RBW 100 kHz RF Att 0 dB
Ref Lvl -51.27 dB VBW 100 kHz
14 dBm -34.28316633 MHz SWT 25 ms Unit dBm
14
10 24 dB|Offset Y lr71] _0l. 97 dBm n
5.18158B17 GHz
Al |LTT] 751.?7 dB
0 37253 HIRE2
V3 1[T1] -524. 24 dHm
10 5114230000 G
-20|=="1["955 OB /.' '
-30 jw,.lw,ﬂl/
-40
_ 3 .
50 ALUV-
-B0 WVII\M_.'.VAA ‘J#‘_AM - Lv.ll\;\'.l\wl. A "'_"A_.'AI'LL n l‘M;,M
-70
-80 i
-86
Center 5.14 GHz 10 MHz/ Span 100 MHz
Title: Band Edge

Comment A: Channel 036 at 802.11a mode

Date:

F1=5150MHz (Peak Detect)
16.JUN.2006 13:40:32
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Delta 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl -56.53 dB VB 10 Hz
14 dBm -32.28386794 MHz SWT 25 s Unit dBm
14
1ol—24_dB| Offset MEIREE =0}, 74 dBo|
5.18198[387 GHz
Al |LTT] -56[.p3 dB
0 e z
V3 [[T1] -57.27 dB
_10 14970000 GH
-20=£r O 735 b 1 !
-30
_40
-50
3/
. i
| ~——f—o- | ~ _,_w—"/L'_'_F’
-70
-60 &
-86
Center 5.14 GHz 10 MHz/ Span 100 MHz
Title: Band Edge
Comment A: Channel 036 at 802.11a mode
F1=5150MHz (Average Detect)

Date:

16.JUN.2006 13:41:22
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Delta 1 [T1] RBW 100 kHz  RF Att 0 dB
Ref Lvl ~48.77 dB VBW 100 kHz
14 dBm 32.78436994 MHz SWT 38 ms Unit dBm
14
10 24 dB|Offset Y lr71] -2 21 dBm n
5.31751603 GHz
1 REISES ~48|.77 dB
0 30 7B49EP9Z Az
(ﬂkwi¢\1 v2 [[T1] -50[.97 dBm
10 5.35030000 GH
20
[ 01 -22[.407 dBfn
-30
-40 J
2
-50 \“m
80 Wum _.AAMAMM_NNM M
70
-80 F1
_86 |

Center 5.385 GHz

Title: Band Edge
Comment A: Channel 064 at 802.11a mode

Date:

F1=5350MHz
21.JUN.2006

15 MHz/

(Peak Detect)

20:42:50

Span 150 MHz
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Delta 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl -53.14 dB VBW 10 Hz
14 dBm 28.125351390 MHz SWT 38 s Unit dBm
14
10 24 dB|Offset Y lr71] _11. 66 dBm
5.32202405 GHz
1 Al |LTT] -53. 14 dB
0 8. T2595[190 FHz
{JAFVXH\\ V2 IIT1] -541.80 dBm
10 5.35015000 GH
-20
-B54+—21].6p2 dBm
-30
-40
\
-50
\P
~ A T
-70
-80 FI
-86 |
Center 5.385 GHz 15 MHz/ Span 150 MHz

Title:
Comment A:

Date:

Band Edge
Channel
F1=5350MHz

21.JUN.2006

064 at 802.11a mode
(Average Detect)
20:43:55

117



FCCID. : I88AG320

Nlde=d ETL SEMKO

Report No.: EME-060720

Page 113 of 117
12.3.2 Radiated M ethod
Test Mode: 802.11a (OFDM M odulation) operating mode
Radiated Conducted
Method Method The Max.
. Between Carrier Field .
Max. Field Max. Power and | Strengthin Limit Margin
Strength of Restrict @3m 4B
Channel | Detector | £ ndamental | =°¢8 Max. Met 1 (dBuv/m) (dB)
@3m Emissionin Band
(dBuV/m) Restrict Band | (dBuV/m)
(dBc)
A B C D E
36 PK 115.99 51.27 64.72 74 -9.28
(5180MHZ2) | av 106.22 56.53 49.69 54 431
64 PK 114.77 48.77 66.00 74 -8.00
(5320MHz) |  av 105.20 53.14 52.06 54 -1.94

Remark: 1. C=A-B

2.E=C-D
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14. Power Line Conducted Emission test §FCC 15.207

14.1 Operating environment
Temperature: 23

Relative Humidity: 58 %
Atmospheric Pressure 1023  hPa

14.2 Test setup & procedure

AC Power
—>

EUT

EMI
Receiver

Nlde=d ETL SEMKO

Report No.: EME-060720

Peripherals

<+ AMN 2

Page 114 of 117

AC Power

The EUT are connected to the main power through a line impedance stabilization network
(LISN). This provides a 50 ohm/50uH coupling impedance for the measuring equipment.
The peripheral devices are also connected to the main power through a LISN that provides a

500hm/50uH coupling impedance with 50ohm termination.

Both sides (Line and Neutral) of AC line are checked for maximum conducted interference.
In order to find the maximum emission, the relative positions of equipment and all of the
interface cables must be changed according to ANSI C63.4/2003 on conducted measurement.
The bandwidth of the field strength meter (R & S Test Receiver ESCS 30) is set at 9kHz.

The EUT configuration please refer to the “ Conducted set-up photo.pdf”.



Nlde=d ETL SEMKO

FCCID. : I88AG320 Report No.: EME-060720
Page 115 of 117

14.3 Emission limit

Freg. Conducted Limit (dBuV)
(MHz) QP Ave.
0.15~0.50 66 — 56* 56 — 46*
0.50~5.00 56 46
5.00~30.0 60 50

* Decreases with the logarithm of the frequency.

14.4 Uncertainty of Conducted Emission

Expanded uncertainty (k=2) of conducted emission measurement is+2.6 dB.
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14.5 Power Line Conducted Emission test data

The test was performed on EUT under 802.11a, 802.11b and 802.11g continuously transmitting
mode. Channel low, middle, high were verified. The worst case occurred at 802.11g Tx at
channel high.

Phase: Line

Model No.: AG-320

Worst Case: 802.11g Tx at channel high

Corr. Lewveal Limit Lewvel Limit Margin
Frequency Factor Op Op AT Ay AR
(MH= (dE} {dBua ) [ dBuy) [ dBuy) (dBulr) Qp F:kiy

0.184 0.10 L3 g6 cd_3EF E3_E& L4 _3E -lo_g& -0.7&
0.368 0.10 43 16 Eg_E& 4&_EE 48_ L& -15_3% -6_ 032
0.480 0.10 44_00 LE_ 59 4395 46._569 -lz._63 -2.74
o.7z38 o_10 40,032 L&. 00 40,01 46 .00 -1&._37 -LE.93
0.921 0.10 23_E3 Eg_00 Eg_ 39 46._00 —E2.77 -17.81
1.01% 0.10 8539 Eg_00 2857 4e5._00 -17.41 =743

Remark:

1. Corr. Factor (dB)= LISN Factor (dB) + Cable Loss (dB)
2. Margin (dB) = Level (dBuV) —Limit (dBuV)

0 Level (dBuv) Date: 2006-06-23 Time: 14:14:37
\ |
|
40
]
0.15 0.5 1 2 i 10 20 30

Frequency (MHz)
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Phase:
Model No.:
Worst Case:

Freaquency
(MH=)

. 18E8
. 368
. 450
136
.47l
.313

DOV S o e T Y

Remark:

Corr.

Factor
(dE}

Lo e o Y e Y o o |

1o
1o
.10
1o
S11
.13

Neutral
AG-320
802.11g Tx at channel high

Lewvel

1) ]
{dBulr)

dd_
36
36,
2z
20,
30

z3
oz
23
&0
71
7
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Limit Lewveal Limit Margin
0y AT bar (B

{dBuv) [ dBuaY ) {dBuy) Qp Ay
cd_ 78 44 19 E4_Z8 -Z0_0& -1lo0.0%9
Eg_5& 3376 43_ 55 -—Ez_53 -14.73
Ee. 70 e.7e 4e.70 -l2.87 -3.3E
Eg._00 zg.11 4g._00 -£3.40 -17.89
Eg._00 ZE_14 4500 -E5_E9 -Z0.8%
Lg._00 Z8_E29 4500 -EL_E3 -17.71

1. Corr. Factor (dB)= LISN Factor (dB) + Cable Loss (dB)
2. Margin (dB) = Level (dBuV) — Limit (dBuV)

Level (dBu
a0 (dBuVv)
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Date: 2006-06-23 Time: 14:24:34

40

=

0.15

2 5 10 20
Frequency (MHz)

3o



